
MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 1 - 

EXECUTIVE SUMMARY 

This report deals with the conceptual design of two alternatives to the proposed SABESP 

design for upgrading the wastewater treatment facility for the city of Tatui, Brazil. The MIT-

Group alternatives use chemically enhanced primary treatment (CEPT). CEPT is used to 

enhance wastewater treatment efficiency, and may be used in conjunction with lagoons. The 

lagoons discussed in this report are designed with the help of the adapted MIT dynamic 

nutrient cycling model, which was developed by Raymond Ferrara and Dr. Donald R.F. 

Harleman in 1978. 

Two design alternatives (Alternatives 1 and 2) are presented in this report, and compared 
[...]
Other Polymers ...........................................................................................................................................90 

Optimum Polymer Dosage..........................................................................................................................90 

JAR TEST PLOTS AND JAR TEST DATABASE......................................................................................................90 

TERMS ..............................................................................................................................................................90 

APPENDIX-B: LAGOON MODELING........................................................................................................133 

INTRODUCTION...............................................................................................................................................133 

WASTEWATER STABILIZATION PONDS ...........................................................................................................133 

Introduction ..............................................................................................................................................133 

Wastewater Stabilization Lagoons: A Review...........................................................................................133 

LAGOON MODELING.......................................................................................................................................138 

Introduction ..............................................................................................................................................138 

The Ferrara Model ...................................................................................................................................139 

Modeling the Riviera de São Lorenço Data..............................................................................................141 

CONCLUSIONS ................................................................................................................................................159 

APPENDIX-C: FINANCIAL ANALYSIS .....................................................................................................161 

APPENDIX-D: SABESP 1992 REPORT (TSUTIYA & CASSETTARI) ...................................................182 

INTRODUCTION...............................................................................................................................................182 

THE COLLECTION SYSTEM ..............................................................................................................................182 

THE LAGOONS ................................................................................................................................................183 

WASTEWATER MEASUREMENTS.....................................................................................................................183 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 7 - 

SLUDGE ANALYSES ........................................................................................................................................184 

PRESENT SITUATION.......................................................................................................................................186 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 8 - 

LIST OF TABLES 
TABLE 2-1: COMPARISON OF COSTS FOR DIFFERENT TREATMENT LEVELS (NATIONAL RESEARCH COUNCIL, 

1993) ...........................................................................................................................................................15 

TABLE 2-2: REMOVAL EFFICIENCIES OF DIFFERENT TREATMENT METHODS (NATIONAL RESEARCH COUNCIL, 

1993) ...........................................................................................................................................................16 

TABLE 4-1: PARAMETERS FOR RIVIERA, CORINNE & KILMICHEAL MODELS (20OC) .............................................50 

TABLE 4-2: PREDICTED CEPT STAGE EFFLUENT CHARACTERISTICS....................................................................50 

TABLE 4-3: PREDICTED EFFLUENT QUALITIES FROM PONDS.................................................................................52 

TABLE 5-1: DESIGN LAGOON AREAS AND DEPTHS OF TREATMENT PLANS .............................................................56 

TABLE 5-2: CONSTRUCTION COSTS FOR A1, A2 AND A3 ......................................................................................58 

TABLE 5-3: O&M FOR SABESP DESIGN ..............................................................................................................62 

TABLE 5-4: OPTIMUM DOSAGE OF IRON-SALTS CHOSEN FOR THE ALTERNATIVE 1 TREATMENT (ASSUMING A 50 

MG/L DOSING OF FECL3)..............................................................................................................................63 

TABLE 5-5: O&M FOR ALTERNATIVE 1 ................................................................................................................63 

TABLE 5-6: OPTIMUM DOSAGE OF IRON-SALTS CHOSEN FOR THE ALTERNATIVE 2 TREATMENT (ASSUMING A 30 

MG/L DOSING OF FECL3)..............................................................................................................................64 

TABLE 5-7: O&M FOR ALTERNATIVE 2 ................................................................................................................64 

TABLE 5-8: PV, IRR AND PP FOR THR THREE TREATMENT PLANS.........................................................................65 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 9 - 

LIST OF FIGURES 
FIGURE 2-1: SCHEMATIC OF CONVENTIONAL PRIMARY TREATMENT....................................................................17 

FIGURE 2-2: SCHEMATIC OF CEPT UPGRADED PRIMARY TREATMENT.................................................................17 

FIGURE 3-1: PRESENT CEAGESP POND LAYOUT .................................................................................................19 

FIGURE 3-2: PRESENT CEAGESP POND SCHEMATIC............................................................................................20 

FIGURE 3-3: LAYOUT OF PROPOSED SABESP DESIGN..........................................................................................21 

FIGURE 3-4: ALTERNATIVE 1 LAYOUT ..................................................................................................................23 

FIGURE 3-5: ALTERNATIVE 2 LAYOUT ..................................................................................................................24 

FIGURE 3-6: NHEEL SETTLING TEST RESULTS (COD).........................................................................................28 

FIGURE 3-7: NHEEL V ZERO CHEMICAL SETTLING TEST RESULTS (TSS)............................................................29 

FIGURE 3-8: NHEEL SETTLING TEST RESULTS (TSS) ..........................................................................................30 

FIGURE 4-1: RIVIERA ANAEROBIC LAGOON MODEL .............................................................................................49 

FIGURE 4-2: PREDICTED COD REMOVAL EFFICIENCIES FOR 1ST POND AT TATUI ..................................................51 

FIGURE 4-3: PREDICTED COD REMOVAL FOR EXISTING FACULTATIVE POND IN TATUI .......................................52 

FIGURE 5-1: CAPITAL COSTS OF ALTERNATIVES 1, 2 AND 3..................................................................................57 

 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 10 - 

1 INTRODUCTION 

This report centers on the design of a wastewater treatment facility for a small city (Tatui) in 

the state of São Paulo, Brazil. The current facilities at the CEAGESP treatment site in Tatui 

are overloaded and poorly maintained [Gotovac, 1999]. The CEAGESP site consists of an 

anaerobic lagoon followed by a facultative lagoon. The lagoons have an overall chemical 

oxygen demand (COD) removal efficiency of 42% [Gotovac, 1999]. The CEAGESP lagoons 

currently serve a population of 50,000. 

To replace the CEAGESP lagoons, the current proposed design set forth by SABESP, 

consists of mechanically aerated lagoons followed by settling lagoons, having a total area of 

2.02 ha. The sludge is to be digested in the settling lagoons for a period of two years, and 

then dewatered in sludge drying beds. The assumed efficiency of the design is 95% removal 

of biochemical oxygen demand (BOD) [SABESP Edital, 1997].  

Through contacts with Brazil, the MIT Group was given permission to visit the current 

facility, to view the design of the proposed SABESP facility, and to create their own 

design(s). The design(s) by the MIT group would be looked at, upon completion, and would 

be considered as a possible replacement of the proposed design for the upgrading of the 

current, severely overloaded facility. In January 1999, the MIT Group went to Tatui, São 

Paulo, Brazil to conduct a field study of Tatui�s wastewater treatment facility (CEAGESP).  

The group consisted of Dr. Donald R.F. Harleman (Ford Professor Emeritus at MIT), Susan 

Murcott (Research Affiliate at MIT), Christian Cabral, Frédéric Chagnon and Domagoj J. 

Gotovac (MIT graduate students).  

Jar tests and other field tests were undertaken to quantify the efficiency of the present 

treatment system in Tatui, and to determine the optimum chemical coagulant dosage, 

optimum polymer dosage, optimum coagulant/polymer combination, and the necessary 

settling time for the optimum dosage/combination. The goals of the project were to design a 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 11 - 

more efficient and less costly treatment facility, and to do so with the limitation that the 

designed facility must occupy an area no greater than that currently occupied by CEAGESP. 

Alternative schemes for the design of a new wastewater treatment facility are exposed in this 

report. The chosen treatment method for Alternatives 1 and 2 (proposed by the MIT Group) 

is Chemically Enhanced Primary Treatment (CEPT). This is the enhancement of 

conventional primary treatment by adding chemical coagulants to promote more efficient 

settling. It is proposed to study the use of CEPT as pre-treatment, in order to enhance the 

performance of waste stabilization lagoons. This is called Pre-Pond CEPT, and is referred to 

as Alternative 1 in this report.  For the purposes of this project report, the acronym CEPT is 

used as the general term for enhancing conventional primary sedimentation basins (whether 

or not followed by lagoons). Alternative 2 consists of chemically enhanced waste 

stabilization lagoons (by dosing in the lagoon), and is called In-Pond CEPT.  

Alternatives 1 and 2 were designed to achieve an average effluent of 60 mg/L BOD5 (5-day 

biochemical oxygen demand), which was the only specified effluent parameter for the design 

of the treatment systems. The average raw sewage influent characteristics for the planned 

upgrade include the following: inflow rate [Q] = 161 L/s; influent [BOD5] = 276 mg/L; 

influent [TSS] = 200 mg/L [SABESP Edital, 1998]. In order to achieve treated effluent 

BOD5 of 60 mg/L, the average BOD5 overall removal of the treatment system should be 

about 80%. 

Section 2 of this report gives the reader a brief introduction to chemically enhanced primary 

treatment (CEPT). Section 3 will outline the design of the CEPT stage alternatives for the 

CEAGESP treatment facility. Section 4 describes the use of a dynamic waste-stabilization-

pond model to design the lagoons that will utilize the CEPT technology. Section 4 will 

compare the financial aspects of the two MIT alternatives and the SABESP designs, and the 

final section will provide recommendations for the CEAGESP treatment facility upgrade. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 12 - 

2 INTRODUCTION TO CEPT  

2.1 Introduction 

Chemically Enhanced Primary Treatment (CEPT) is the process by which chemicals (metal 

salts) and/or organic polyelectrolytes (polymers) are added to primary sedimentation basins 

to enhance the removal of solids (TSS), organic matter (measured as BOD or COD) and the 

nutrient phosphorous from wastewater via coagulation and flocculation.  

The utilization of CEPT basically involves using a conventional primary treatment facility 

and adding chemicals to it [the addition of chemical coagulants to increase the efficiency of 

simple lagoons is called chemical precipitation in ponds, or, in-pond CEPT (Hanaeus, 1991)].  

It is important to note that the chemicals added in CEPT are the same ones commonly added 

in potable water treatment, and that there is largely no residual iron or aluminum in the 

supernatant from the metal salts (Harleman & Murcott, 1992).    

One of the key benefits of CEPT sedimentation basins is that they can be operated at 

overflow rates much greater than those of conventional primary settlers1, while still 

maintaining a high removal rate of TSS and BOD.  Operation at a high overflow rate allows 

for the construction of smaller basins, thus, a lower capital cost.  CEPT also provides the 

opportunity for reductions in size of subsequent treatment units [or it can increase the 

                                                 

1 The average overflow rate of conventional primary sedimentation basins ranges from 800 � 1200 gal/ft2 (35 � 
50 m/d) at average flow, whereas chemically enhanced primary sedimentation basins are often operated at 
overflow rate of 1500 � 2000 gal/ft2 (60 � 80 m/d) at average flow.  



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 13 - 

capacity of existing conventional primary treatment plants], such as activated sludge basins 

when used in a combined primary and secondary biological treatment facility2.  

In the case of a coastal city, CEPT is ideal since the removal of TSS is very high and the 

removal of BOD is sufficient so as to not impact oxygen concentrations in the ocean since 

the mixing is great.  This is precisely the case in two of the largest operating CEPT facilities 

in the world (Point Loma, California, and Hong Kong).  But CEPT is also appropriate for in-

land wastewater facilities. It is utilized for phosphorus removal by a number of facilities 

which discharge their effluent into the Great Lakes (Harleman & Murcott, 1992).  A high 

removal rate of TSS is always desired due the adsorption of toxins to particulates.  Thus, 

CEPT is also a �detoxifying� process.  As noted, CEPT can remove a high amount of 

phosphorus, which can prevent the eutrophication of waters.  Biological secondary treatment 

removes TSS and BOD at a very high efficiency, but does not effectively remove 

phosphorus, and produces nitrates (Morrissey, 1990).  If this effluent does not undergo 

nutrient removal before it is released into a body of water, eutrophication can occur.  The 

algal blooms often accompanying this kind of nutrient loading will deprive the water body of 

oxygen, which would, in effect, be the same as releasing a high-BOD effluent into that body 

of water.  It should be noted that CEPT treatment does not preclude subsequent biological 

treatment.  CEPT treatment makes any subsequent treatment smaller and less costly due to 

the fact that BOD5 removal averages 55% for CEPT versus approximately 30% for 

conventional primary treatment.      

                                                 

2 CEPT is also an effective means of preparing wastewater for disinfection.  With its high removal of TSS, 

CEPT effluent can easily and effectively be disinfected via chlorination and ultra-violet irradiation.  Where 

odor is regulated, iron salts help control hydrogen sulfide. 

 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 14 - 

CEPT has been around for over one hundred years, yet it is not as commonly used as would 

be expected upon analysis of its performance.  The notion was that CEPT utilized far too 

great an amount of coagulants and therefore incurred high costs and also dramatically 

increased sludge production.  But, CEPT, most notably low-dose CEPT, is used today with a 

minimal coagulant dosage (10 - 50 mg/L).  The theory of sludge increase is a misconception 

since the chemicals themselves make only a slight contribution to sludge production3.  The 

greatest portion of the increase of sludge production is due to its increased efficiency of TSS 

removal in the primary clarifiers (or the in-pond CEPT lagoon).  This is the goal of CEPT, 

the increase of TSS removal, TP removal, and BOD removal, in the sedimentation process. 

CEPT is a relatively simple technology providing a very low cost, effective (high level of 

treatment), which is an easily implemented process (Harleman & Murcott, 1992). 

2.2 Financial Benefits of CEPT 

In addition to what is needed for conventional primary treatment facilities or simple lagoon 

facilities for in-pond CEPT, the addition of metal salts and/or a polymer will only require 

tanks for the chemicals and injection equipment4.  

Table 2-1 presents data comparing the costs of primary treatment, secondary biological 

treatment, and chemically enhanced primary treatment. 

                                                 

3 The amount produced by Alternative 2 is 460 kg/d on a dry weight basis (15% of the total sludge produced), 

and the amount produced by Alternative 3 is 275 kg/d on a dry weight basis (less than 10% of the total sludge 

produced).  
4 These expenses are very low, especially when compared to aerators for aerated lagoons.  Aerators involve a 

large capital investment, and a great deal of maintenance, for its parts and for the cost of energy consumption.  

Therefore, eliminating the use of these aerators will reduce capital and maintenance costs (this is in reference to 

comparing Alternative 1 to Alternatives 2 and 3). 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 15 - 

Table 2-1:Comparison of Costs for Different Treatment Levels (National Research 

Council, 1993) 

 CAPITAL 
COSTS ($/GPD) 

O&M COSTS  
($/MG) 

TOTAL 
COSTS   

Primary Treatment 0.9 � 1.1 205 � 240 450 � 550 

Biological Secondary 
Treatment 

2.4 � 2.6 320 � 410 930 � 1,130 

Low Dose CEPT 1.1 � 1.4 230 � 280 550 � 680 

 

This demonstrates how low-dose CEPT costs minimally more than primary treatment, and 

only about half as much as secondary treatment5.  Yet, the removal efficiencies show CEPT�s 

superiority, as discussed in the next section.    

2.3 Efficiency of CEPT 

Table 2-2 displays the efficiencies of the aforementioned treatment schemes6.  

 

 

                                                 

5 Little data exists as to the cost comparison of in-pond CEPT treatment and is therefore not in Table 2-1. 
6 Again, the three processes represented in Table 2-2 are very common treatment methods which have been 

thoroughly studied and therefore have ample information on their efficiencies.  However, data on the 

performance of in-pond CEPT lagoons and CEPT as pre-treatment is scant and cannot be put into this table.  

But, examples of their efficiencies are located in Chapter 3. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 16 - 

Table 2-2: Removal Efficiencies of Different Treatment Methods (National Research 
[...]
MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 71 - 

9. Chagnon, F.J., �Design and Dynamic Modeling of Waste Stabilization Ponds.� Master of 

Engineering Thesis, Massachusetts Institute of Technology. May 1999. 

10. Chapra, S., �Water Quality Modeling.� McGraw-Hill, 1998. 

11. Dobias, B.  �Coagulation and Flocculation.�  Marcel Dekker, Inc., New York, 1993. 

12. Edzwald, J.K., and Van Benschoten, J.E.  �Chemical Aspect of Coagulation Using 

Aluminum Salts � I. Hydrolytic Reactions of Alum and Polyaluminum Chloride.� Water 

Resources, 12, pp. 1519-1526, 1990. 

13. Eller, J. M., �Review of As-Samra Waste Stabilization Ponds (WSP) Emergency 

Aeration System and Alternatives for Short-Term Additional Improvements.� USAID 

Purchase Order No. 278-0-00-98-00058-00. August 1998. 

14. El Sharwaki, F. et al., �Evaluation of Daqahla Wastewater Treatment Plant, Aerated 

Lagoon and Pond System.� Water Science Technology. (32) No. 11, pp. 111-119. 1995. 

15. Ferrara, R.A., Harleman, D. R. F., �Dynamic Nutrient Cycle Model for Waste 

Stabilization Ponds.� Journal of Environmental Engineering Division, ASCE, Vol. 106, 

No. EE1, Proc. Paper 15168, Feb. 1980, pp.37-54. 

16. Ferrara, R.A., Harleman, D. R. F., �Hydraulic Modeling for Waste Stabilization Ponds.� 

Journal of Environmental Engineering Division, ASCE, Vol. 106, No. EE1, Proc. Paper 

1470, August 1981, pp. 817-829. 

17. Ferrara, R.A., Harleman, D. R. F., �A Dynamic Nutrient Cycle Model for Waste 

Stabilization Ponds.� Department of Civil Engineering, Massachusetts Institute of 

Technology. December 1978. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 72 - 

18. Franzini, J.B., Freyburg, D.L., Linsley, R.K., and Tchobanoglous, G. �Water-Resources 

Engineering.� McGraw-Hill, Inc., San Francisco, CA, 1992.  

19. Furuya Y., Kamei, T., Matsui, Y., and Yuasa, A. �Dynamic Analysis of Coagulation with 

Alum and PACl.� AWWA Journal, pp. 96-106, 90, 10, 1998. 

20. Galazi, J. �Saneamento Vai Liderar o Processo no Ano 2000 .� Estado de São Paulo, pg 

B3,1999. 

21. Gotovac, D.J., �Design and Analysis of Chemical Coagulation Systems to Enhance the 

Performance of Waste Stabilization Lagoons.� Master of Engineering Thesis, 

Massachusetts Institute of Technology. May 1999. 

22. Hammer & Hammer, �Waste and Wastewater Technology.� Prentice Hall, 3rd Edition. 

1992. 

23. Hanaeus, J. �Wastewater Treatment by Chemical Precipitation in Ponds.� Doctoral 

Thesis, Lulea University of Technology, 1991. 

24. Hanaeus, J.  �Swedish Field Experiences with Chemical Precipitation in Stabilization 

Ponds.� Canadian Journal of Civil Engineering 14 (1), 33-40, 1987. 

25. Hanaeus, J.  �Sludge Accumulation in Ponds for Wastewater Treatment Using Alum 

Precipitation.� Vatten 46 (3), 181-188, 1991b. 

26. Hanaeus, J.  �Chemical Presipitation in Ponds for Wastewater Treatment.� Vatten 47 (2), 

108-116, 1991c. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 73 - 

27. Harleman, D.R.F. and Morrissey, S.P., �Retrofitting Conventional Primary Treatment 

Plants for Chemically Enhanced Primary Treatment in the USA.� Chemical Water and 

Wastewater Treatment II, 5th Gothenburg Symposium, 1992.  Eds., R. Klutie and H. 

Hahn. 

28. Harleman D.R.F., and Murcott, S.E.  �Upgrading and Multi-stage Development of 

Municipal Wastewater Treatment Plants: Applicability of Chemically Enhanced Primary 

Treatment.�  World Bank Report, 1992.   

29. Heinke, G.W., and Henry, J.G. �Environmental Science and Engineering.� Prentice Hall, 

Englewood Cliffs, NJ, 1989. 

30. Hering, J.G., and Morell, F.M.M., �Principles and Applications of Aquatic Chemistry.�  

John Wiley & Sons, Inc., New York, 1993. 

31. Hiemenz, P.C.  �Principles of Colloid and Surface Chemistry.�  2nd ed. Marcel Dekker, 

Inc., New York, 1986. 

32. Iwema, A., Carre, J. and Minot, D., �Sedimentation and Digestion on Pond Bottoms � an 

Attempt to Establish a Short-Term Mater Balance.�  Water Sci Tech 19 (12): 153-159. 

1987. 

33. Mara, D., �Sewage Treatment in Hot Climates.� John Wiley and Sons.1976. 

34. Mara, D. et al., �Waste Stabilization Ponds: A Design Manual for Eastern Africa.� 

Lagoon Technology International (Leeds, England). 1992. 

35. Metcalf and Eddy, �Wastewater Engineering: Treatment, Disposal and Reuse.� McGraw-

Hill, 3rd Edition. 1995. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 74 - 

36. Miller, G.T. Jr. �Environmental Science.� Wadsworth Publishing Company, Belmont, 

CA, 1993. 

37. Morrissey, S.P.  �Chemically Enhanced Wastewater Treatment.�  Master of Science 

Thesis.  MIT, 1990. 

38. Murcott, S. and Harleman, D.R.F., �Performance and Innovation in Wastewater 

Treatment.� Technical Note #36, Ralph M. Parsons Laboratory, Massachusetts Institute 

of Technology, 1992. 

39. Narasiah, K.S., Marin, M. and Shoiry, J. �Sludge Accumulation in Aerated Facultative 

Lagoons Operating in Colder Climate.� Water Science Technology 22 (3/4): 77-82, 1990. 

40. National Research Council. �Wastewater Management in Urban Coastal Areas.� National 

Academy Press, Washington D.C., 1992. 

41. Pinheiro, A.C. and Krespky, K. �Analise Setorial: Saneamento Basico.� Vol I , Gazeta 

Mercantil, 1998. 

42. Reynolds, T.D., and Richards, P.A.  �Unit Operations and Processes in Environmental 

Engineering.�  PWS Publishing, London, 1996. 

43. Sabesp bidding Edital, 1998 

44. Shaw, D.J.  �Introduction to Colloid and Surface Chemistry.�  4th ed.  Butterworth-

Heinemann Ltd, London, 1992. 

45. Silva Jr., R. �A Industria da Agua como Atividade Economica.� Associacao Brasileira de 

Engenharia Sanitaria e Ambiental, BI0, Year VIII number 1, Jan/Mar, 1996. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 75 - 

46. Sheludko, A.  �Colloid Chemistry.�  Elsevier Publishing Company, London, 1966. 

47. Sonntag, H., and Strenge, K.  �Coagulation and Stability of Disperse Systems.�  Halsted 

Press, New York, 1972. 

48. Tsutiya, M. and Cassetari, O., �Caracterização do Lodo de Lagoas de Estabilização 

realizados no sistema CEAGESP em Tatui.� Sabesp Report 1992. 

49. World Bank, http://www.worldbank.org/html/fpd/wstoolkits. 

50. World Health Organization, �Wastewater Stabilization in Hot Climates: Principles of 

Planning and Practice.� WHO EMRO Technical Publication No. 10. 1987. 

 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 76 - 

APPENDIX-A-1: CHEMICALLY ENHANCED PRIMARY TREATMENT 

Introduction 

The purpose of this appendix is to describe several CEPT facilities in the United States. 

Existing CEPT Facilities 

See Table A1-1 and the following discussion for data and descriptions of CEPT facilities 

currently being operated in the USA. 

Table A1-1: Characteristics of Existing CEPT Facilities 

% REMOVAL (YEARLY AVERAGES) PLANT 
TSS  BOD5  FOG TKN PHOSPHORUS  

COAGULANT 
DOSAGE 

[mg/L] 

POLYMER 
DOSAGE 

[mg/L] 

Point 
Loma 

86 59 70 - 92 25 0.1 

Orange 
County 

75 50 53 15.4 NA 20  0.2  

JWPCP 78 42 - - - 0 0.15  

Hyperion  88 54 - - - 6 0.08 

 

Point Loma 

The Point Loma Plant is located in (Point Loma) San Diego, CA and is one of the largest 

operating CEPT plants in the world.  Point Loma serves 1.8 million citizens in Southern 

California and treats approximately 187 million gallons per day (MGD), with a peak 

handling capacity of 240 MGD (910,000 m3/d).  The facility is currently undergoing 

reconstruction/expansion, which will add a couple of sedimentation basins, and anaerobic 

sludge digesters.   



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 77 - 

The Point Loma facility was given a waiver from secondary biological treatment since it is a 

coastal city and its utilization of CEPT gave it a high quality effluent suitable for discharge to 

the Pacific Ocean.  The California Ocean Plan, which Point Loma abides by, calls for a 

process in which the effluent would not affect the ocean�s dissolved oxygen concentration by 

more than 10% below ambient levels (Harleman & Murcott, 1992).  Table A1-2 presents the 

characteristics of Point Loma�s CEPT facility.  

Table A1-2: Point Loma Influent and Effluent Characteristics in 1998 

Parameter Influent Concentration 
(mg/L) 

Effluent Concentration 
(mg/L) 

%Removal 

TSS 284 39 86 

BOD5 259 106 59 

TP 6.2 0.5 92 

FOG 32.3 9.9 70 

As Table A1-2 indicates, Point Loma has a high removal efficiency of TSS, TP, and FOG.  

The removal efficiency of BOD5 is not as high, compared to full conventional primary plus 

secondary biological treatment facilities, but is sufficient to be in compliance of the 

California Ocean Plan. 

Point Loma�s facility includes bar screens, followed by an aerated grit chamber, followed by 

rectangular chemically enhanced primary sedimentation basins (12 basins).  The influent 

receives sodium hydroxide (NaOH) and hydrogen peroxide (H2O2), to control odor problems.  

In the grit chamber, the collected grit is dewatered by a cyclone separator.  The separated grit 

is hauled off to a hazardous waste landfill in Arizona, and the supernatant is returned to the 

head of the plant.  The iron salt (FeCl3 at a dosage of 25 mg/L) is added before the aerated 

grit chamber, which maintains a velocity of 2 ft/s.  The FeCl3 is stored in two 10,000-gallon 

tanks, which are refilled about two times daily, and fed to the influent by 2-horsepower 

centrifugal pumps.  The polymer (anionic) is added at the head of the rectangular 

sedimentation basins at a dosage of 0.10 mg/L.  The polymer is stored in a tank of a capacity 

of 6500 gallons which is refilled once every three to four days.  The polymer is pumped to a 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 78 - 

smaller tank where it is made up and then pumped to the flumes of the primary clarifiers for 

injection.  The 12 rectangular sedimentation basins have an average detention time of 1.5 

hours at average flow, and contain three cells per basin.  The basins are equipped with baffles 

to ensure horizontal flow, although short-circuiting still occurs.  A revolving rake collects the 

sludge and floating scum.  Their average overflow rates are about 2000 gpd/ft2 (81.4 m/d), 

with a range of 670 � 2411 gpd/ft2, depending on the flow.   

Six anaerobic digesters, following a two-stage process, are currently treating the sludge.  

Four of them are first-stage digesters, and the subsequent two are the second-stage digesters.  

The sludge residence time for the first stage is approximately 15 days, and 3-5 days in the 

second stage.  Each digester has a volume of approximately 4 million gallons, which process 

a total of 145 dry tons of sludge per day.  The methane (CH4) produced from the anaerobic 

digesters is currently being burned off due to the reconstruction of the plant which recently 

tore down the generation facility in order to a build newer and more efficient generator 

facility.  Upon completion of reconstruction, the CH4 will be utilized to generate power for 

the whole plant, with the excess being sold to the local power utility (San Diego Gas & 

Electric).  This power generated is also used to heat the sludge prior to entering the anaerobic 

digesters in order to make the influent sludge the same temperature as the sludge present in 

the digesters.   

Operational and maintenance problems, as with all wastewater treatment facilities, do exist.  

The sedimentation basins are cleaned and scheduled for other maintenance periodically, 

usually every three months, with a major overhaul once a year.  The basins are only shut 

down if a major problem comes up.  Many little problems exist, such as failure of chemical 

pumps and chains for the sedimentation basins.  The main maintenance involved with the 

anaerobic digesters is associated with the influent sludge heaters.  

The plant�s effluent is screened to remove any grease that may pass through the system, and 

is not chlorinated.  The ocean outfall at Point Loma, as in many other plants, is discharged at 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 79 - 

a great distance from the coast (here, 4.5 miles), and at that point is dispersed through 

diffusers.   

OCSD 

The Orange County Sanitation District (OCSD)11 in Orange County, California utilizes 

CEPT on 100% of its influent, in which 50% of the advanced primary effluent undergoes 

secondary biological treatment (which takes place in two plants).  The remaining 50% are 

discharged directly into the ocean through its ocean outfall with effluent from secondary 

treatment.  The data provided in Table A1-3 is the OCSD�s CEPT data only, and therefore 

does not include the effects of the secondary biological treatment.  The primary basin design 

overflow rates are 700 gpd/ft2 (30 m/d).  The amount of wastewater treated is an average of 

240 MGD.  The outfall is five miles long and has a one-mile long diffuser on the end of it 

with 500 small (2-inch) ports.  

 

Table A1-3: OCSD Influent and Effluent Characteristics in 1998 

Parameter Influent Concentration 
(mg/L) 

Effluent Concentration 
(mg/L) 

%Removal 

TSS 240 60 75 

BOD5 230 115 50 
TKN 39 33 15.4 
FOG 51.2 24.3 53 

 

The coagulant used is ferric chloride (FeCl3), dosed at 20 mg/L which is fed upstream of the 

grit chamber.  The polymer used is an anionic polymer, dosed at 0.2 mg/L, which is fed at the 

inlet to the primary clarifiers.  Note, again, that all of the data presented is for the efficiency 

                                                 

11 The data on OCSD was provided through contact with Mr. Robert Ooten from the facility. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 80 - 

of the chemically enhanced primary clarifiers only, that is, not including the performance of 

OCSD�s secondary biological treatment. 

JWPCP12  

The Joint Water Pollution Control Plant (JWPCP) in Los Angeles County, CA treats an 

average of 380 MGD (1.13 Mm3/d).  The plant uses CEPT in conjunction with secondary 

biological treatment.  Here, approximately 60% of the CEPT effluent undergo secondary 

biological treatment; the combined effluent is discharged into the Pacific Ocean.  JWPCP has 

two outfalls.  One outfall is approximately 2250-m long, 60-m deep and equipped with a 

1340-m diffuser.  The second outfall is approximately 2500-m long, 60-m deep and equipped 

with a y-shaped diffuser with each arm extending approximately 670m.  The plant operates at 

an overflow rate of greater than 1300 gpd/ft2 (53 m/d) (Morrissey, 1990). 

HTP13 

Hyperion Treatment Plant (HTP) is located in Playa Del Rey, CA.  HTP serves over 4 

million customers from the Los Angeles area and treats an average of 360 MGD (1.36 

Mm3/d).  The plant is a CEPT and (soon to be) full secondary facility.   

The average influent BOD is 290 mg/L, with an average effluent BOD of 135 mg/L.  The 

influent TSS is 320 mg/L, with an effluent TSS of 40 mg/L.  The chemical coagulant at HTP 

is dosed upstream of the plant.  

 

 

                                                 

12 Data on JWPCP obtained from Morrissey, 1990. 
13 Data provided via conversation with Mr. Mike Noguchi and Y.J. Shao of HTP (March, 1999). 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 81 - 

APPENDIX A-2: JAR TESTS & CHEMICAL ANALYSIS 

Introduction 

The purpose of this chapter is to demonstrate the analysis and results of the jar tests and its 

accompanying data.  

Since CEPT is the addition of chemical coagulants and polymers to enhance the removal of 

TSS and its associated BOD5
 and TP, it is important to evaluate and analyze the chemicals 

utilized, as well as the analysis of the data obtained.  

Methods and Procedures 

The six parameters analyzed in the CEAGESP facility were pH, TSS, chemical oxygen 

demand (COD), total phosphates as PO4�(TP), total sulfates as SO4
2-, and temperature.  The 

parameters were chosen based upon the following factors: due to time constraints and 

technological deficiencies of the lab, BOD5 was not able to be determined; the parameters are 

representative of the behavior of the lagoon and the efficiency of the chemicals/polymers 

utilized in the jar tests; and because many of these parameters (pH and temperature) indicate 

the condition of the present system.   

Laboratory Study and Setup 

The purpose of the field trip was to asses the efficiency of the CEAGESP treatment lagoon 

system in Tatui, and to conduct jar tests on the raw influent to predict the efficiency of a 

proposed CEPT treatment plant option, as well as selecting the optimum chemicals and 

dosages. 

The tests conducted in Tatui concentrated on assessing the COD, and TSS of samples from 

both the pond system and the jar tests.  



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 82 - 

Jar Tests  

The jar test is a common laboratory procedure, which will be used to determine, empirically, 

the optimum operating condition for Alternatives 2 and 3.  The jar test procedure is presented 

in Table A2-1.  The table shows the chief mixing regime used.  It should be noted that 

different mixing regimes were used, such as when the recycling of chemical sludge was 

tested, or when polymer addition was omitted.  

Table A2-1: Jar Test Mixing Regime 

Steps Mixing Intensity (rpm) Mixing time 

Raw water 100 15 sec 

Primary Coagulant Added (metal salt) 100 30 sec 

Polymer added 100 30 sec 

Medium mixing 70 2.5 min 

Slow mixing 30 2.5 min 

Settling 0 5 min 

COD Analysis 

The COD test measures the oxygen equivalent of the organic matter in a wastewater sample 

that can be oxidized chemically using dichromate in an acid solution ((Franzini et al., 1992).  

COD was measured using the Hach�s adaptation of Standard Methods.  



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 83 - 

TSS Analysis 

TSS were measured using Standard Methods. The procedure involves filtering the samples 

and drying the filters, with subsequent weighing of them to determine the TSS.  

Lagoon Sampling 

The stay in Tatui involved seven days of lagoon sampling. The following section will explain 

the sampling procedure. 

A typical sampling exercise would start by measuring the height of water flow through the 

Parshall flume. The group would then proceed by taking a forty-liter sample out of the 

splitter box. The sampling of these 40L would be carried out by using a bucket to collect raw 

sewage, and dumping its contents into one of four 10L jugs. Smaller 1L samples would also 

be taken at the outlet weir of the anaerobic pond and at the outlet weir of the facultative 

pond. Temperature and pH were measured at each sampling point.  

24-hr Lagoon Test 

Part of the lagoon sampling entailed a 24-hr sampling test to assess the diurnal variations of 

the influent characteristics and the performance of the lagoon systems.  Table A2-2 displays 

the results from the 24-hr sampling test. 

Table A2-2: 24-Hour Lagoon Sampling Data14 

 Anaerobic Lagoon Facultative Lagoon Total System 

COD %Removal 35.5 26.2 52 

                                                 

14 These results do not reflect the fact that part of the anaerobic effluent did not undergo further treatment. 



MIT-BRAZIL GROUP                                                                    TATUI CEPT DESIGN 

 - 84 - 

TSS %Removal 25.3 43.3 54.5 

Chemical Coagulants 